
Results Of The Test Identifing Any Defect

TESTS COMPLETED SATISFACTORY WITH NO DEFECTS RECORDED.

ID No. DESCRIPTION OF ITEM QTY SWL PROOF LOAD

TS 59 STEPS 120KG 180KG1

LOAD TEST REPORT

Customer Order Number --

Date of Report 16/11/2018

Customer

48828Report Number

INDUSTRIAL PRODUCTS ONLINE LTD

--Job Number

Report Prepared by Mark Cluley

Test Location

Pegasus Mechanical Lifting

30 Central Street

Leicester

LE1 4JT

This report does not authorise the equipment to be put into service. An EC Declaration of Thorough 

Examination May Be Required

Witnessed  by Company Approved 

and Qualified Examiner
Mark Cluley

Authenticated by S Platts

Test Details

Description Of The Tests Applied

9 X 20KG HAND WEIGHTS APPLIED

PEGASUS MECHANICAL LIFTING

30 CENTRAL STREET, LEICESTER, LE1 4JT

TEL: 0116 2537411     FAX: 0116 2539751

email: sales@pegasuslifting.co.uk     web:www.pegasuslifting.co.uk
Development 

Member


